
 

 

Modeling of the Water Supply System 

in the City of St. John’s, Newfoundland 

 
 

 

 

By 

A. Moein Mohamed Shahwan 

 

 

 

 

A thesis submitted to the School of Graduate Studies in partial 

Fulfillment for the degree of Master of Engineering 

 

 

 

Faculty of Engineering and Applied Science 

Memorial University of Newfoundland 

 

  

 

March, 2010 

 

St. John’s, Newfoundland, Canada



i 

Abstract 

 

Water resources management in the City of St. John’s, Newfoundland, is a significant issue 

because of the intertwined social, economic and environmental concerns. Many sophisticated 

water management computer models faltered in the past being mathematically obscure and overly 
[...]
basins, such as the Olifants River basin in South Africa (Levite et al., 2003) and the Lake 

Naivasha in Kenya (Alfarra, 2004), and the Volta basin in Ghana (De Condappa et al., 

2008). These studies all involved transboundary water resources. They reproduced river 

flows and water storage in the lakes and/or reservoirs which were sensitive to the rainfall 

variation, operation of dam hydropower generation, irrigation, population growth and 

climate change. 

The WEAP system has been used worldwide. Two representative cases could be found in 

the U.S. in the Real Rio Grande / Bravo (Danner et al., 2006) and the Sacramento Basin 

(Yates et al, 2009). In China, Olusheyi (2006) applied the WEAP to solve a water 

resource problem in the Heng Shui City in the Fu Dong Pai River basin nearby Beijing. 

The basin supports a population of about 4 million, of which about 0.7 million are non-



17 

 

farming related. The basin is bounded by nine rivers mixed with man-made channels, 

both ancient and recent. There were variable rainfall and frequent flooding events. 

Population growth scenarios were considered. With growing population and industry, the 

demand was about to exceed or already exceeded the supply. The study recommended 

options such as increasing water storage and treatment plant capacities, reusing 

reservoirs, adjusting water prices, and considering water importation from other sources. 

The work presented in this thesis may be one of the first applications of the WEAP in 

Canada, apart from an earlier study carried out by the International Upper Great Lakes 

Study Board (2007), which aimed to integrate water availability, water demand, and 

consumptive loss modeling using the WEAP.  

 

2.5 Application of GIS in Water Resources Management 

 

Over the past decade, the geographical information system (GIS) has been extensively 

used in various areas that benefit the humanity at large. One of the areas is the planning 

and management of water resources. The databases of a GIS usually include water related 

information such as rivers, locations, drainage areas and much more. It is expected that 

the neat future will even have more revolutionized GIS tools that can help handle more 

useful data. Loucks et al. (2008) introduced the terminology of “Hydroinformatics” into 

GIS and its application. The term refers to the use of analytical computer-based 

techniques for data mining such as artificial neural networks (ANN), support vector 



18 

 

machines (SVM), genetic algorithms (GA), and genetic programming. By this way, GIS 

becomes more efficient in planning and management of water resources. 

  



19 

 

Chapter 3: Development of a Water Resource Management 

Database for the City of St. John’s 
 

3.1 Introduction 

 

This chapter will highlight salient hydrological features in the City of St. John’s including 

the groundwater situation.  This shall help identify factual information to build a data 

bank for the city since no such study has been accomplished before, in particular for 

domestic purposes, including where houses are not connected to the water system of the 

city. Summary of the data gathered in this study with all features such as pumping and 

treatment stations identified on a Geographic Information System (GIS) map, e.g. as 

shown in Figure 3.1, is also presented to provide for a better collective appreciation for 

research as well as other governmental use. This chapter also examines existing situation 

of the water resources management related policy problems for the City of St. John’s, 

Newfoundland and Labrador.  

3.2 Water Resources Management in the City of St. John’s  

 

The engineering department of the City of St. John’s manages the physical structure 

including the reservoirs, pumping stations, treatment plant, distribution system, and 

wastewater treatment plants. Some of these resources are supplied to other municipalities 

including Mount Pearl and Paradise. 



20 

 

Monitoring groundwater resources (mostly private wells), and water quality of the rivers 

and lakes is conducted by Water Resources Management Division, Department of 

Environment and Conservation, Government of Newfoundland and Labrador. 

3.3 Water Resource Data Base  

 

The Data collected from Water Resources Management Division, Department of 

Environment, and Conservation, Government of Newfoundland and Labrador, City of St. 

John’s, Engineering Department, which kindly supplied reports including consultants’ 

reports.  

The reports available on the web were also used. The facilities of Map Room of Queen 

Elizabeth II library at Memorial University provided GIS maps of St. John’s study area. 

The GIS related database is structured to include the co-ordinates of groundwater wells, 

the weather stations, water quality monitoring stations, and contort lines. The data for the 

WEAP model, as detailed in Chapter 4 include water consumption rates for the city, the 

areas, depths, volumes and reliable yields for the Windsor Lake and Broad Cove 

watersheds, demands at institutional, industrial and domestic sites, population growth 

scenarios and monthly precipitation values.  

3.3.1 The City of St. John’s Area 

 

The area city of St. John's is around 446.04 km
2
 (172.22 mile

2
) (Statistics Canada, 2006 

Census), with a population of 100,646 (Statistics Canada, 2006 Census). Its Latitude and 

Longitude: 47° 37.200' N and: 52° 44.400' W respectively. The Elevation is: 140.50 m. 



21 

 

3.3.2 Annual Precipitation and Temperature  

 

The monthly mean temperature in the area is 5.0°C, ranging from a high of 15.7°C in 

July to a low of -5.2°C in February. Average annual precipitation in the area is 1,572 

mm, of which 80% falls as rainfall and 20% as snowfall. January is typically the wettest 

month, and July is typically the driest month (Environment Canada, 2008).  

The average annual precipitation in the vicinity of the Torbay Road development area is 

estimated to be 1,510 mm per year. This estimate is based on rainfall records, from the St. 

John's international Airport from 1942 to 2007(DOE, 1984). Evapotranspiration has been 

calculated as approximately 86 mm per year thereby leaving approximately, 1424 mm of 

precipitation available for run off and groundwater recharge. Preliminary studies 

conducted by the Newfoundland and Labrador Department of Environment on both the 

Waterford River and Rocky River Basin shave concluded that infiltration is likely to be in 

the order of 20 to 25 % of the total precipitation (DOE, 1984). 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



22 

 

Table 3.1 Mean Monthly Precipitation (mm) in the City of St. John’s (DOE, 1984). 

Month 

Mean 

Monthly 

Temperature 

(°C) 

Mean monthly 

Precipitation 

(mm) 

Infiltration 

(mm) 

Potential 

Evaporation 

(mm) 

Runoff 

(mm) 

January - 4.3 150.83 30.17 0 150.83 

February -4.85 139.85 27.97 0.00 139.85 

March -2.53 131.78 26.36 0.00 131.78 

April 1.37 117.88 23.58 12.41 105.47 

May 5.85 99.08 19.82 47.45 51.63 

June 10.72 92.40 18.48 83.40 8.99 

July 15.50 86.05 17.21 111.11 25.06 

August 15.62 108.76 21.75 102.53 6.23 

September 11.99 122.09 24.42 72.21 49.88 

October 7.16 149.01 29.80 40.36 108.65 

November 3.11 152.18 30.44 17 135.18 

December -1.61 160.53 32.11 0.00 160.53 

Annual 

Total 

- 1,510.44 302.09 486.47 1,023.97 

 

 



23 

 

 

                       Figure 3.1 Plotting the Mean monthly Precipitation and other data showed 

in table 3.1 in the City of St. John’s 

 

3.3.3 Watershed systems  

 

The City of St. John's gets most of its water supply from Windsor Lake and Bay Bulls 

Big Pond.  There are some domestic wells in the basin. The following is information on 

watersheds and rivers in the area. 

 

 

 

 

-20

0

20

40

60

80

100

120

140

160

180

0 2 4 6 8 10 12

Month

Mean MonthlyTemperature C

Mean Monthly Preciptation, mm

Infiltration 20%

Potential Evaporation, mm

Ruffoff, mm



24 

 

Windsor lake watershed  

The Windsor Lake Treatment Plant and underground water storage reservoir is located at 

Windsor Lake in the City of St. John’s, Newfoundland and Labrador. The use of the lake 

goes back to 1869. A major upgrade took place in 2003. The construction of the current 

plant began in late 2006 and was commissioned on February 22, 2007. The reservoir is an 

underground reinforced concrete tank measuring 43.3 x 81.8 x 7.8 meters.  

Bay Bulls Big Pond (BBBP) 

BBBP is one of the main drinking water reservoirs for municipal water supply system. 

This system serves the city and surrounding communities. The BBBP watershed is 

designated as protected. Water is treated using an ozone process, gas chlorination, and pH 

adjustment.      

3.3.4 Municipal sewage system  

Some of the houses in the basin are served by septic systems; however most are served by 

the municipal sewage system where, until recently, untreated sewage is transported to the 

St. John's Harbor.  There is an outfall in Portugal Cove-St. Phillips that serves 4,701 

people.  It has a total daily load of 540,000 L/d. Summary of Design Wastewater 

Concentrations and Loading is show in table 3.2. 

 

 

 

 

 

 

 

 



25 

 

Table 3.2 Summary of Design Wastewater Concentrations and Loading 

Population 

 
 

Ultimate Design 

157,100 

Flows 

Average Dry Day (m3/day) 134,800 

Average Dry Day (L/S) 1560 

Peak Design (m3/day) 337000 

Peak Design (L/S) 3900 

 

 

Concentrations & Loadings 

BOD 

mg/L 106 

Kg/d 14310 

TTS 

mg/L 119 

Kg/d 16065 

 

TP 

mg/L 5.4 

Kg/d 729 

Source: City Hall Report (2006) 

 

3.4 Water Supply Systems 

 

 

The Windsor Lake with the Broad Cove River system is one of the main drinking water 

reservoirs for the municipal water supply system, is located in the basin headwaters. This 

system serves the City of St. John's and surrounding communities The Windsor Lake 

serves a population of approximately 83,000. The Board Cove River is used to augment 

water yield of the Windsor Lake during low flow periods. The Board Cove River 



26 

 

watershed is designated as a protected water supply area by the City of St. John’s. Water 

quality is generally good with relatively low PH. The water quality data is available in 

(Government of Newfoundland and Labrador-Station #: NF02ZM0020). 

Average flow out for Windsor Lake water supply is a 70,000 m³/day. Treatment consists 

of screening, gas chlorination, and pH adjustment. Portugal Cove-St. Phillips gets its 

public water supply from Blast Hole Ponds which serves 1,098 people and has gas 

chlorination and pH adjustment treatment.  This water supply is not located in the Broad 

Cove Brook Basin (Kavanagh and Associates Ltd, 2007).  

3.5 Windsor Lake Water Treatment Plant 

 

Windsor Lake Water Treatment Plant is an integral component for the City of St. John’s 

to ensure safe drinking water for all its residents.  The treatment train consists of:  

1. Alkalinity enhancement through lime addition 

2. pH adjustment with carbon dioxide screening 

3. Microfiltration using Siemens MEMCOR CMF-S membrane technology 

Primary UV disinfection for inactivation of Giardia/ Cryptosporidium 

Secondary disinfection using chlorine. 

 The facility is highly efficient and discharges minimal waste.  Over 99% of the raw 

water brought into the plant for treatment is supplied as potable water to the City of St. 

John’s.  The site also includes an engineered wetland to treat the majority of wastewater 

from the facility in an environmentally responsible manner.  Through the use of various 



27 

 

species of trees, shrubs and aquatic plants, the wetland is designed to reduce the total 

suspended solids (TSS) in the wastewater by as much as 75%.  The polished water 

leaving the wetland will then return to recharge Windsor Lake. This type of Water 

Treatment Facility is the first one for the province of Newfoundland and Labrador (City 

of St. John’s 1997). 



28 

 

 

Figure 3.1 Watersheds in the City of St. John’s (After City of St. John’s, 1996) 



29 

 

 Table 3.3 Summary of per Capita Water Use 

Service Area 

2005 Service 

Population 

(estimated) 

2005 per 

Capita Water 

Use Based on 

Regression 

Eq.(L/c/d) 

1994 per 

Capita Water 

Use Based on 

Regression 

Eq.(L/c/d) 

Years of 

Record 

Total Area 165,936 820 817 1978-2005 

St. John’s and 

Mount Pearl 

139,260 836 864 1978-2005 

Conception Bay 13,279 576 397 1978-2005 

Paradise 10,159 454 485 1978-2005 

Portugal Cove 

and St. Philip’s 

2,105 338 N/A 1978-2005 

Source: City of St. John’s, (1996). 

 

3.6 Hydrology and Groundwater 

 

The picture shown in Figure 3.2 (a) contains the topographic map of the City of St. 

John’s area and others Figures 3.2 (b), (c), and (d) are showing the GIS location data.  

Appendix 3 also gives a table showing partial information of the groundwater wells in the 

City of St. John’s as an example of the water resource management database. For this 

study, the map has specially been modified by adding various layers of additional 

http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm
http://www.wsc.ec.gc.ca/index_e.cfm?cname=main_e.cfm


30 

 

information to render, information required, for the user in single map. GIS systems have 

been used to populate and/merge together various files to incorporate the location of the 

groundwater wells meteorological or weather stations and water quality stations as shown 

in the legend. Any ancillary data which might be of interest has been provided in 

Appendix 2, for the sake of brevity. 

3.6.1 Rivers Systems 

There are four rivers systems empting to the ocean in the region, the out lets are at the St. 